
MAT Industries, LLC, REV. 20170327    E110368 

ILLUSTRATED PARTS BOOK 
3100 PSI Pressure Washer 
EPW2123100 



MAT Industries, LLC, REV. 20170327               - 1 -                                                           E110368  

Table of Contents 
 

Unit Assembly...................................................................................................................  2-3 

Engine………………………………….................................................................................  4-15 

   Head Assembly.................................................................................................................  4 

   Crankcase..........................................................................................................................  5 

   Crankcase Cover Assembly.........................................................................................  6 

   Camshaft Assembly........................................................................................................  7 

   Recoil Starter....................................................................................................................  8 

   Lower Shield/Shroud.......................................................................................................  9 

   Carburetor Assembly....................................................................................................  10 

   Air Cleaner.......................................................................................................................  11 

   Muffler Assembly...........................................................................................................  12 

   Fuel Tank Assembly.....................................................................................................  13 

   Flywheel Assembly.......................................................................................................  14 

   Throttle Control Assembly.........................................................................................  15 

Pump Service Kits............................................................................................................  16 

Unit Decals..........................................................................................................................  17 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



MAT Industries, LLC, REV. 20170327               - 2 -                                                           E110368  

Unit Assembly 
 

 
 



MAT Industries, LLC, REV. 20170327               - 3 -                                                           E110368  

Unit Assembly 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
1 Engine (See pages 4-15 for parts breakdown) E104421 1 
2 Isolator, Engine E110273 4 
3 Weldment, Lower Frame Reference Only 1 
4 Screw, M6 x 1.0 x 16mm, Hex Head w/ Nylock Patch Kit C 2 
5 Lock Washer, M6 Kit C 2 
6 Washer, Flat, M6 Kit C 2 
7 Hook, Wand Tip, Excell Black E110323 1 
8 Axle, Wheel Kit C 2 
9 Screw, M8 x 1.25 x 25mm, SHCS Reference Only 2 

10 Isolator, Foot E100240 2 
11 Washer, Flat, M8 Kit C 2 
12 Nut, M8 x 1.25, Hex Nylon Locking Kit C (Qty. 2) 8 
13 Wheel E104807 2 
14 Screw, M8 x 1.25 x 45mm, Saddle Reference Only 2 
15 Knob Reference Only 2 
16 Nut, M8 x 1.25, Serrated Flange Reference Only 4 
17 Washer, Flat, M8 Reference Only 4 
18 Lock Washer, M8 Reference Only 4 
19 Screw, M8 x 1.25 x 25mm, Hex Head Reference Only 4 
20 Wand E104102 1 
21 Gun E104822 1 
22 Weldment, Upper Frame Reference Only 1 
23 Hook, Gun, Excell Black E110322 1 
24 Grommet, Nozzle Kit B 5 
25 Nozzle, 40 Degree, White Kit A 1 
26 Nozzle, 25 Degree, Green Kit A 1 
27 Nozzle, 15 Degree, Yellow Kit A 1 
28 Nozzle, 0 Degree, Red Kit A 1 
29 Nozzle, Low Pressure, Black Kit A 1 
30 Nut, M6 x 1.0, Hex Nylon Locking Reference Only 4 
31 Screw, M6 x 1.0 x 45mm, SHCS Reference Only 4 
32 Hook, Hose, Excell Black E110320 1 
33 Assembly, Chemical Hose w/ Filter E104815 1 
34 Pump, AXB28 E104755 1 
35 Key, 4.78mm x 4.78mm x 42mm E108365 1 
36 Hose, 25 ft long E110171 1 

KIT A Kit, Nozzle (Includes #25-29) E104817 1 
KIT B Kit, Grommet (Includes #24 Qty. 5) E110369 1 
KIT C Kit, Wheel Axle (Includes #4-6, 8, 11-12) E110370 1 



MAT Industries, LLC, REV. 20170327               - 4 -                                                           E110368  

Head Assembly 
 

 
 
 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
1 Gasket, Cylinder Head E110375 1 
2 Cover, Cylinder Head E110376 1 
3 Gasket, Cylinder Head Cover E110377 1 
4 Tube, Breather Reference Only 1 
5 Screw Reference Only 4 
6 Stud Reference Only 1 
7 Stud Reference Only 2 
8 Pin Reference Only 2 
9 Screw Reference Only 4 

10 Spark Plug Reference Only 1 
11 Assembly, Cylinder Head Reference Only 1 
12 Stud Reference Only 1 

 



MAT Industries, LLC, REV. 20170327               - 5 -                                                           E110368  

Crankcase 
 

 
 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
1 Assembly, Crankcase Reference Only 1 
2 Sensor, Low Oil E110378 1 
3 Assembly, Governor Gear Reference Only 1 
4 Arm, Governor Reference Only 1 
5 Plug, Drain Reference Only 2 
6 Washer Reference Only 2 
7 Bearing Reference Only 1 
8 Seal, Oil E106058 1 
9 Nut Reference Only 1 

10 Washer, Governor Gear Reference Only 1 
11 Pin Reference Only 1 
12 Screw Reference Only 2 

 
 
 
 



MAT Industries, LLC, REV. 20170327               - 6 -                                                           E110368  

Crankcase Cover Assembly 
 

 

 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
1 Cover, Crankcase Reference Only 1 
2 Bearing Reference Only 1 
3 Seal, Oil E106058 1 
4 Gasket, Crankcase E106060 1 
5 Pin Reference Only 2 
6 Dipstick, Oil E110379 1 
7 Plug, Engine Oil E110380 1 
8 Screw Reference Only 6 

 



MAT Industries, LLC, REV. 20170327               - 7 -                                                           E110368  

Camshaft Assembly 
 

 
 
 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
1 Assembly, Camshaft Reference Only 1 
2 Valve Reference Only 1 
3 Seat, Valve Spring Reference Only 2 
4 Clamp, Valve Lock Reference Only 4 
5 Spring, Valve Reference Only 2 
6 Guide, Seal Reference Only 2 
7 Tappet, Valve Reference Only 2 
8 Lifter, Valve E106064 2 
9 Plate, Lifter Stopper Reference Only 1 

10 Bolt, Valve Adjusting Reference Only 2 
11 Rocker, Valve E106065 2 
12 Nut, Valve Adjusting Reference Only 2 
13 Nut, Valve Lock Reference Only 2 
14 Kit, Valve (Includes #2-6) E110381 1 

 
 



MAT Industries, LLC, REV. 20170327               - 8 -                                                           E110368  

Recoil Starter 
 

 

 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
1 Bolt Reference Only 3 
2 Assembly, Recoil Starter E105194 1 



MAT Industries, LLC, REV. 20170327               - 9 -                                                           E110368  

Lower Shield/Shroud 
 

 
 

 

REF. NO. DESCRIPTION PART NO. QTY 

    
1 Shroud E106066 1 
2 Shroud, Cylinder Body E106067 1 
3 Shield, Lower E106068 1 
4 Protector, Oil E106069 1 
5 Switch, On/Off E110382 1 
6 Screw Reference Only 2 
7 Screw Reference Only 1 
8 Collar Reference Only 1 
9 Screw Reference Only 1 

10 Screw Reference Only 4 



MAT Industries, LLC, REV. 20170327               - 10 -                                                           E110368  

Carburetor Assembly 
 

 
 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
1 Assembly, Carburetor E110384 1 
2 Gasket, Air Cleaner E105196 1 
3 Gasket, Carburetor E106086 1 
4 Plate, Carburetor Insulator E105198 1 
5 Gasket, Carburetor Insulator E105199 1 



MAT Industries, LLC, REV. 20170327               - 11 -                                                           E110368  

Air Cleaner 
 

 

 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
1 Nut Reference Only 2 
2 Assembly, Air Cleaner E105201 1 
3 Element, Filter E106077 1 

 
 

 
 
 
 
 
 
 
 
 



MAT Industries, LLC, REV. 20170327               - 12 -                                                           E110368  

Muffler Assembly 
 

 
 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
1 Gasket, Muffler Assembly E105202 1 
2 Nut Reference Only 2 
3 Assembly, Muffler E110385 1 
4 Cover, Muffler E110386 1 

 
 
 
 
 
 
 



MAT Industries, LLC, REV. 20170327               - 13 -                                                           E110368  

Fuel Tank Assembly 
 

 

 
 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
1 Tank, Fuel E110387 1 
2 Strainer, Fuel E110388 1 
3 Cover, Fuel Tank E110389 1 
4 Outlet, Fuel Tank Oil E106076 1 
5 Collar Reference Only 2 
6 Tube, Fuel E106054 1 
7 Screw Reference Only 1 
8 Nut Reference Only 2 
9 Jacket, Rubber E106055 1 

 
 
 
 
 
 
 
 
 
 
 
 



MAT Industries, LLC, REV. 20170327               - 14 -                                                           E110368  

Flywheel Assembly 
 

 
 
 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
1 Nut, Flywheel Reference Only 1 
2 Pulley, Starter E110390 1 
3 Impeller E106072 1 
4 Assembly, Flywheel E110391 1 
5 Screw Reference Only 2 
6 Coil, Ignition E106074 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



MAT Industries, LLC, REV. 20170327               - 15 -                                                           E110368  

Throttle Control Assembly 
 
 

 
 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
1 Assembly, Throttle Control E106075 1 
2 Screw Reference Only 2 
3 Spring, Governor Reference Only 1 
4 Rod, Governor Reference Only 1 
5 Spring, Throttle Valve Returning Reference Only 1 
6 Bolt, Governor Support Reference Only 1 
7 Nut Reference Only 1 
8 Assembly, Governor Support Reference Only 1 
9 Kit, Springs E110392 1 

 
 
 
 



MAT Industries, LLC, REV. 20170327               - 16 -                                                           E110368  

Pump Service Kits 
 

 
 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
A Kit, Inlet Connection E108324 1 
B Kit, Inlet Screen E104787 1 
C Kit, Thermal Relief E110393 1 
D Kit, Oil Fill Breather E110394 1 
E Kit, Injection Stem E106095 1 

 
 
 
 
 
 
 



MAT Industries, LLC, REV. 20170327               - 17 -                                                           E110368  

Unit Decals 
 

 
 

REF. NO. DESCRIPTION PART NO. QTY 

    
 Kit, Decal Sheet E110427 1 

 


